
STANDING LEG CURL

DH018



7

8

9

15

16

17







5

ITEM NO. Descripion QTY ITEM NO. Descripion QTY

1 Left Bottom  Frame 1 37 Rubber Foot 4

2 Right Bottom  Frame 1 38 Plugφ48 1

3 Standing Frame 1 39 Plug□50 4

4 Up Support Frame 1 40 Stop Sleeve 2

5 Rotating Frame 1 41 Bumper 1

6 Bracket Frame 1 42 Cap 1

7 Support Frame 1 43 Small Cap 2

8 Cross Frame 1 44 Aluminium Cap 1

9 Handle Frame 1 45 Aluminium Cap 5

10  Power Frame 1 46 Aluminium Crip 2

11 Leg Frame 1 47 Aluminium Cap 2

12 Roller Frame 1 48 Aluminium Ring 2

13 Weight Plate Storage 1 49 Bushingφ35 2

14 Pivot 1 50 Bushingφ28 2

15 Pivot 1 51 Tapered Roller Bearing 4

16 Pin 1 52 Flat Head Cap Screw M12*30 5

17 Spring 1 53 Socket Head Cap Screw M12*35 2

18 Push-Pull Rod 1 54 Hex Bolt M12*135 10

19 Scaleboard 1 55 Hex Bolt M12*125 3

20 Stop Block 1 56 Hex Bolt M12*85 2

21 Spring φ37 1 57 Hex Bolt M12*30 8

22 Knop 1 58 Button Head Cap Screw M10*30 2

23 Belt Housing 1 59 Button Head Cap Screw M10*20 2

24 Small Pivot 1 60 Flat Head Cap Screw M10*25 3

25 Short Shaft 1 61 Hex Bolt M10*75 10

26 Snap Spring 1 62 Hex Bolt M10*65 1

27 Knee Pad 2 63 Socket Head Cap Screw M8*25 6

28 Arm Pad 2 64 Socket Set Screw M8*10 2

29 Arm Pad 1 65 Button Head Cap Screw M6*10 2

30 FOAM 1 66 Flat Washer φ13*φ24*1.5 40

31 Pulley Φ76 1 67 Flat Washer φ11*φ20*2 14

32 Belt 1 68 Flat Washer φ9*φ16*1.6 2

33 Bushing 1 69 Nylon lock Nut M12 15

34 Bushing 1 70 Nylon lock Nut M10 1

35 Stop Sleeve 2 71 Nylon lock Nut M8 2

36 Bumper 1



6

45

66
4 42

52

67

48

47

60

46

9

55

29

61

62
31 70

3

38

26

13 53

36
8

237

59

1

41

43

64

50

54

10236324

5114

71

69

6

57

68

7
58

56

19

40

39

16
49

5

27

18
34
44

21

20

12

65
30

33
22

25

11
15

35

28

66

66

6361

67

54

45
52

63

45

52

60

61

39

54

6666

69

54
66

69

57

66

69 66

66

66



7



8



9

STEP 1

66

69

57

4

4

12

4

3

8

54

1

2

1

1

1

1

ITEM NO.                      DESCRIPTION                        QTY

3

1

2

8

54
66

6966

57

66

Left Bottom  Frame

Right Bottom  Frame

Standing Frame

Hex Bolt M12*135

Hex Bolt M12*30

Flat Washer φ13*φ24*1.5

Nylon lock Nut M12

Cross Frame



10

STEP 2

12

4

4

69

57

66

54

6

4

1

ITEM NO.                      DESCRIPTION                        QTY

69
66

54
66

57
66

6

Bracket Frame

Hex Bolt M12*135

Hex Bolt M12*30

Flat Washer φ13*φ24*1.5

Nylon lock Nut M12



11

STEP 3

43

45

52

59

63

64

13

2

2

2

2

2

2

10

1

1

ITEM NO.                      DESCRIPTION                        QTY

13
10

52 45

59
43

63

64

 Power Frame

Weight Plate Storage 

Small Cap

Aluminium Cap

Flat Head Cap Screw M12*30

Button Head Cap Screw M10*20

Socket Head Cap Screw M8*25

Socket Set Screw M8*10



12

STEP 4

66

69

8

4

60

56

54

7

42

2

2

5

1

1

1

4

1

1

ITEM NO.                      DESCRIPTION                        QTY

60
42

5

756
66

6966

6966

4

54
66

Up Support Frame

Rotating Frame

Support Frame 

Cap

Hex Bolt M12*85

Flat Head Cap Screw M10*25

Flat Washer φ13*φ24*1.5

Nylon lock Nut M12

Hex Bolt M12*135



13

STEP 5

55
63

66

3
2

6

52

45

51

12

15

2

2

11

1

1

2

9

1

1

ITEM NO.                      DESCRIPTION                        QTY

55

66

52

45
51

15
514552

11

12

63

9

Handle Frame

Leg Frame

Roller Frame

Pivot

Aluminium Cap

Tapered Roller Bearing 

Flat Head Cap Screw M12*30

Hex Bolt M12*125

Socket Head Cap Screw M8*25

Flat Washer φ13*φ24*1.5



14

STEP 6

67

1

10

10

61

45

30

48

52

29

12

1

1

28 1

1

2

27 1

1

ITE M NO.                      DESCRIPTION                        QTY

29

61
67

28

52

4548304812

27

67

61

61
67

Roller Frame

Knee Pad

Arm Pad

Arm Pad

FOAM

Aluminium Cap

Aluminium Ring

Hex Bolt M10*75

Flat Washer φ11*φ20*2

Flat Head Cap Screw M12*30



15



16



17


	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	页面 22
	页面 23



